Peltier, Hannah

From: Torrence, Rufus

Sent: Friday, May 03, 2013 9:36 AM

To: Susan Merideth (smerideth@jonesborocwl.org)

Cc: Myra Taylor; 'Adam Saulsbury’; Jake Rice III (jrice@jonesborocwl.org); Jessica Keahey
(jkeahey@mwyusa.com); 'Jody Gibson'; Peltier, Hannah

Subject: AR0043401 AFIN 16-00936 AR0037907 AFIN 16-00152 Jonesboro CWL Pretreatment

Attachments: SECTION 1 Introduction 032013.docx; SECTION 2 Wastewater Treatment Facilities

032013.docx; SECTION 3 Industrial Users 032013.docx; SECTION 4 Legal Authority
032013.docx; SECTION 5 Program Procedures 032013.docx; SECTION 6 Enforcement
Response Plan 032013.docx; SECTION 7 Public Participation 032013.docx; SECTION 8
Organization and Funding 032013.docx; TABLE OF CONTENTS 032013.docx
[...]
Jonesboro (City) and the Board of Directors of City Water and Light of Jonesboro, Arkansas,
in November 1983. This document is the latest update of the program.

City Water and Light (CWL) of Jonesboro, Arkansas, is a Publicly Owned Municipal
Improvement District, organized and existing under the provisions of Arkansas Code
Annotated (ACA) 14-218-101 et seq. CWL owns and operates the wastewater utilities in the
City of Jonesboro, Arkansas. The Eastside and Westside Wastewater Treatment Plants
(WWTPs) serve as the Publicly Owned Treatment Works (POTWs) for the City of Jonesboro.

Since the City adopted the program, CWL, through its Manager, has administered the Industrial
Pretreatment Program for Jonesboro to meet the goals of the general pretreatment regulations
as described in Section 1.2 of this Program. As set out in Section 5.1 of this Program, an
Authorized Representative of the Manager may be appointed or authorized by the Manager to
carry out designated responsibilities or functions of the Manger.

The substantial modifications to the original program are as follows: City of Jonesboro
Ordinance No. 2120, adopted May 16, 1988, (an amendment to City Ordinance No. 1346,
originally adopted November 6, 1972, as amended on July 19, 1982, by Ordinance No. 1807)
changed the upper limit on the allowable pH of industrial wastewater discharge to 10.0 S.U.
City of Jonesboro Ordinance No. 2264, adopted May 7, 1990, (an amendment to City
Ordinance No. 1346, as amended by Ordinance No. 2120) modified local limits and discharge
prohibitions and raised civil penalties for violations of the Jonesboro Sewer Use Ordinance
(SUO) to a maximum of $1,000.00 per violation per day. The Board of Directors (Board) of
CWL adopted modified Technically Based Local Limits (TBLL), approved by resolution of the
Arkansas Department of Environmental Quality (ADEQ), then Arkansas Department of
Pollution Control and Ecology (ADPC&E), on October 26, 1993.

Ordinance No. 3126, adopted May 3, 1999, replaced the original SUO 1346 as a new chapter
(Title 10, Chapter 10.04) of the Jonesboro Municipal Code. SUO 3126 was modeled after the
EPA Model Pretreatment Ordinance guidance document, published June 1992. Sections on
the Purpose and Policy and Administration of the Program were added and prohibited
discharges were modified. Additional sections as to the Regulation of Discharges, Pretreatment
of Wastewater, Wastewater Discharge Permit Eligibility and the Permit Issuance Process,
Reporting Requirements, and Compliance Monitoring were also added. Further provisions,
including criminal penalties for SUO violations, were outlined for enforcement actions in the
new Administration and Judicial Enforcement Remedies and Supplemental Enforcement
Action Sections. Other changes included raising the upper limit of the allowable pH of
industrial wastewater discharge to 11.5 S.U. and eliminating the inclusion of numeric local
limits of specific constituents to avoid the requirement of future amendments to the SUO in the
event that local limit values required revision.

Introduction Section 1 - Page 1 of 3



1.2

The current Pretreatment Ordinance (PTO) was adopted as Ordinance 12:009 on March 20",
2012, amending Part 1, Chapter 70, Article Ill, Division 2, Sewer Use — Pretreatment
Ordinance of the Jonesboro Municipal Code and replacing the codified Ordinance No. 3126.
Provisions regarding general public sewer use, including the General Sewer Use Requirements
section, were removed from the PTO and adopted separately under Ordinance 12:010 on
March 20" 2012. The General Sewer Use Ordinance (GSUO) and an executive summary of
the document are included within Appendix E.

The PTO is also included as Appendix E of this document and has been based on the EPA
Model Pretreatment Ordinance guidance document, published January 2007. Additional
revisions reflect all requirements set forth in October 2005 by the “Streamlining Rule”,
updating 40 CFR 403. Such changes include but are not limited to the addition of provisions
for Best Management Practices (BMPs), conversion of categorical pollutant concentrations to
equivalent mass limits, individual and general permits, the specific prohibition of explosive
substances, supplementary enforcement actions for late reports, payment of outstanding fees
and penalties, administrative fines, and facility closure notification. Changes also include the
revision of procedures for sampling of pollutants, slug/spill control evaluations and plans,
signatories and certification, excessive pollutant rate formulas and language, and hauled waste
requirements. An executive summary and detailed summary of revisions table, including the
basis for each major revision for the PTO, is also included within Appendix E.

PROGRAM GOALS

The purposes of the Industrial Pretreatment Program are to continue to:

A. Provide a mechanism for preventing the introduction of pollutants into the POTWSs
which would interfere with the operation of the POTWs;

B. Prevent the introduction of pollutants into the POTWSs which may pass through the
POTWs inadequately treated and into the receiving waters, or otherwise be incompatible
with the POTWs;

C. Ensure that the POTW biosolids are in compliance with disposal and usage requirements
as set forth by applicable statutes and regulations;

D. Protect POTW personnel who may be affected by wastewater and sludge in the course
of their employment and to protect the general public;

E. Improve the opportunity to recycle and reclaim wastewater or sludge from the POTWs;

F. Provide fees for the equitable distribution of the cost of operation, maintenance, and
improvement of the POTWs;

G. Enable CWL to comply with its National Pollutant Discharge Elimination System
(NPDES) permit conditions, sludge use and disposal requirements, and any other
Federal or State Laws to which the POTWs are subject;

H. Encourage waste minimization, recycling, reuse, and Best Management Practices
(BMPs) through pollution prevention activities; and

Introduction Section 1 - Page 2 of 3



H. Incorporate into the program revisions to the General Pretreatment Regulations for
Existing and New Sources of Pollution (40 CFR 403), published October 14, 2005, a
copy of which is included in Appendix A of this document.

All Industrial Users (1Us) are subject to the prohibited discharge standards found in Section 70-
87 (1) of the PTO. 1Us discharging wastewater into the POTWs may be required by CWL to
obtain Industrial Wastewater Discharge Permits (permits). The discharge of specific pollutants
into the POTWs by IUs may either be prohibited or regulated in accordance with TBLLs,
BMPs, or other measures established by resolution of the Board through the Jonesboro
Municipal Code; state and local laws or regulations; or National Pretreatment Regulations and
Categorical Standards.

The Industrial Pretreatment Program must be responsive to changes in influent quality and be
sufficiently flexible to accommodate the addition of IUs to the POTWSs, while continuing to
achieve the program goals listed above.

Introduction Section 1 - Page 3 of 3



SECTION 2 WASTEWATER TREATMENT FACILITIES

2.1 PROCESS CONFIGURATION

CWL operates two POTW Treatment Plants (POTWs), the Eastside and Westside wastewater
treatment plants (WWTPs). The Eastside WWTP was placed in operation in 1987, with
effluent discharged to Whiteman Creek; thence to Little Bay Ditch; Ditch Nos. 9, 10, & 23;
St. Francis Bay Straight Slough; Straight Slough; St. Francis Bay; and ultimately to the St.
Francis River in Segment 5A of the St. Francis River Basin, under authority of NPDES Permit
No. AR0043401. The Westside WWTP was placed in operation in 1979, with effluent
discharged to an unnamed tributary of Big Creek, thence to Big Creek, Bayou DeView, Cache
River, and ultimately the White River in Segment 4B of the White River Basin, under
authority of NPDES Permit No. AR0037907. Copies of both NPDES (National Pollutant
Discharge Elimination System) permits for these facilities are included in Appendix B of this
document.

The Eastside WWTP currently consists of a primary lift station followed by headworks
screening, grit and scum removal, activated sludge oxidation ditches for biological treatment,
final clarifiers, disinfection by chlorination, dechlorination, and post-aeration processes. Waste
activated sludge is drawn from the final clarifiers and aerobically digested to attain the VVector
Attraction Reduction required by 40 CFR 503.33 and for Pathogen Reduction and
classification as Class B biosolids under 40 CFR 503.32. Stabilized liquid sludge from the
aerated sludge storage, thickened to approximately 2% TS (Total Solids), is disposed of by
land application by irrigation on CWL property.

The Westside WWTP currently consists of headworks screening, grit and scum removal,
primary clarification, first and second stage trickling filters, secondary clarification,
disinfection by chlorination, dechlorination, and post-aeration processes.  Sludge is
concentrated by gravity thickening and vacuum filtration. Ferric chloride is added to the
thickened sludge to increase flocculation and enhance the dewatering process. Lime is added
to the thickened sludge in the vacuum filtration process in quantities sufficient to attain the
Vector Attraction Reduction required by 40 CFR 503.33 and for Pathogen Reduction and
classification as Class B biosolids under 40 CFR 503.32. The biosolids are dewatered to
approximately 22% TS and disposed of by land application on CWL property.

Waste solids from influent screening and grit removal processes from both facilities are
landfilled at the Legacy Landfill, maintained by the Craighead County Solid Waste Disposal
Authority.

Wastewater flow schematics of the Eastside and Westside WWTPs are included in Appendix
C of this document.

Wastewater Treatment Facilities Section 2 - Page 1 of 6



2.2 NPDES PERMIT REQUIREMENTS AND DESIGN PARAMETERS

2.2.1 Eastside WWTP

The Eastside WWTP NPDES permit limits, effective March 1%, 2012 — February 28",

2017, are as presented in Table 202A below.

Eastside WWTP NPDES Discharge Limits

Table 202 A
Mass
Loading Concentration
Parameter (Ib/day) (mg/L)
Monthly Monthly 7-Day
Average Average Average
Report, MGD
Clow N/A Report, MGD (D%ily M)
Carbonaceous Biochemical Oxygen
Demand (CBOD:s) 1,501 20 30
Total Suspended Solids (TSS) 2,252 30 45
Ammonia Nitrogen (NHs-N)
(April — October) 158 2.1 5.2
(November — March) 443 5.9 10.5
Dissolved Oxygen (DO)
(May — October) N/A 5.0 mg/L (Instantaneous Min.)
(November — April) N/A 7.0 mg/L (Instantaneous Min.)
Fecal Coliform Bacteria (FCB) 1000/100 mL 2000/100 mL
Total Residual Chlorine (TRC) N/A <0.1 mg/L (Instantaneous Max.)
pH N/A 6.0 S.U. (Min.)|9.0 S.U. (Max.)
Total Phosphorus (TP) N/A Report Report
Nitrate + Nitrite Nitrogen (NO3+NO,-N) N/A Report Report

The Eastside WWTP is currently permitted for a daily average flow of 9.0 MGD. The
plant is designed to accommodate the following daily organic pollutant loading:

Eastside WWTP Influent Design Loading

Table 202 B
Mass Loading Concentration
(Ib/day) (mg/L)
BODs 30,000 400
TSS 30,000 400
NH3-N 3,360 45

These design loadings are based on a conservative determination of the facility
capacity, with consideration of several facility upgrades which have been made to date
since the initial WWTP construction in 1987. CWL has preliminary plans to develop
a detailed engineering analysis of the facility capacity.

Wastewater Treatment Facilities

Section 2 - Page 2 of 6




2.2.2 Westside WWTP

The Westside WWTP NPDES permit limits, effective July 1%, 2011 — June 30™, 2016,

are as presented in Table 202 C below.

Westside WWTP NPDES Discharge Limits

Table 202 C
Mass
Loading Concentration
Parameter (Ib/day) (mg/L)
Monthly Monthly 7-Day
Average Average Average
Report, MGD

Flow N/A Report, MGD (D%ily Max)
Carbonaceous Biochemical Oxygen
Demand (CBODs) 375.3 15 22.5
Total Suspended Solids (TSS) 500.4 20 30
Ammonia Nitrogen (NHs-N) 100.1 4 6
Dissolved Oxygen (DO) N/A 5.0 mg/L (Instantaneous Min.)
Fecal Coliform Bacteria (FCB) 1000/100 mL 2000/100 mL
Total Residual Chlorine (TRC) N/A <0.1 mg/L (Instantaneous Max.)
pH N/A 6.0 S.U. (Min.)|9.0 S.U. (Max.)
Total Phosphorus (TP) N/A Report Report
Nitrate + Nitrite Nitrogen (NO3+NO,-N) N/A Report Report
Chlorides N/A Report Report
Total Dissolved Solids (TDS) N/A Report Report
Aluminum, Total Recoverable N/A Report Report

The Westside design daily average flow is 3.0 MGD. The plant is designed to
accommodate the following daily organic pollutant loading:

Westside WWTP Influent Design Loading

Table 202 D
Mass Loading ‘ Concentration
(Ib/day) (mgl/L)
BODs 6,880 275
TSS 5,004 200

Wastewater Treatment Facilities

Section 2 - Page 3 of 6




2.3 WWTP INFLUENT AND EFFLUENT CHARACTERISTICS
2.3.1 Eastside WWTP

The monthly average influent and effluent flows and CBODs, TSS, and NH;
concentrations at the Eastside WWTP for the period of January 2010 through December
2011 may be found in Table 203 below.

Average Eastside WWTP Influent and Effluent Parameters

Table 203
Eastside Flow | CBOD; | CBOD, | TSS; TSSe | NH3-N; | NH3-Ne
(MGD) | (mg/L) | (mg/L) | (mg/L) | (mg/L) | (mg/L) | (mg/L)
Jan-10 7.48 292 <2.7 331 4.4 16.9 0.055
Feb-10 8.18 245 <2.6 272 3.9 15.5 <0.033
Mar-10 7.63 292 <2.6 288 3.9 15.3 0.071
Apr-10 6.96 284 <2.1 272 12.0 20.3 0.119
May-10 7.19 279 <2.1 284 2.9 19.8 <0.102
Jun-10 6.51 313 <2.8 282 5.4 17.7 0.074
Jul-10 6.72 248 <25 258 4.1 15.2 0.048
Aug-10 6.48 328 <25 340 3.4 14.8 0.045
Sep-10 6.46 299 <2.2 275 3.2 16.2 0.045
Oct-10 5.96 322 <2.8 282 4.9 16.5 0.092
Nov-10 6.26 305 <2.7 278 5.0 17.0 0.072
Dec-10 6.05 330 <2.8 288 4.2 17.3 0.130
Jan-11 5.83 348 <2.8 307 4.7 18.1 0.098
Feb-11 7.17 291 3.9 349 8.7 17.3 0.157
Mar-11 7.75 237 <4.0 235 8.9 14.5 0.162
Apr-11 8.50 <239 <2.7 328 4.5 13.3 0.578
May-11 9.09 <248 <3.2 256 3.5 13.4 <0.395
Jun-11 6.43 353 <2.5 310 2.3 15.7 <0.198
Jul-11 6.25 271 <2.0 278 <1.7 15.1 <0.046
Aug-11 6.62 302 <2.3 336 <17 14.6 <0.585
Sep-11 6.20 295 <2.3 209 1.7 17.3 <0.019
Oct-11 6.15 319 <2.1 235 2.3 21.2 <0.073
Nov-11 8.53 255 <3.0 223 4.7 11.8 <0.210
Dec-11 9.21 <224 <4.1 260 12.4 11.0 <0.176
Daily
2010-2011 | 7.06 289 2.7 282 4.7 16.0 0.152
Average

i= influent  ~=effluent

Wastewater Treatment Facilities Section 2 - Page 4 of 6



2.3.2 Westside WWTP

The monthly average influent and effluent flow and CBODs, TSS, and NH3
concentrations of the Westside WWTP for the period of January 2010 through
December 2011 are tabulated below.

Average Westside WWTP Influent and Effluent Parameters

Table 204
Westside Q CBOD; | CBOD. | TSS; TSSe | NH3-N; | NH3-Ne
(MGD) | (mg/L) | (mg/L) | (mg/L) | (mg/L) | (mg/L) | (mg/L)
Jan-10 1.98 <132 8.9 183 9.8 15.3 0.997
Feb-10 2.15 137 8.7 167 6.4 16.9 2.293
Mar-10 1.89 154 9.1 197 7.1 20.1 2.654
Apr-10 1.57 <172 5.7 273 6.4 28.4 0.378

May-10 1.67 173 6.2 210 5.6 28.4 0.302
Jun-10 1.38 199 5.2 232 4.3 25.2 0.290

Jul-10 1.60 <163 3.4 220 2.8 17.6 0.146
Aug-10 1.52 157 >4.9 183 3.2 17.9 0.518
Sep-10 1.35 183 4.4 157 3.6 23.5 0.163
Oct-10 1.15 <141 6.1 122 5.8 21.8 0.331

Nov-10 1.27 <156 >7.6 185 5.2 22.4 0.259
Dec-10 1.28 207 >14.9 305 8.8 22.8 2.979
Jan-11 1.26 192 >16.6 215 8.5 254 3.176
Feb-11 1.61 <181 15.6 245 8.3 23.5 1.784
Mar-11 1.72 <124 10.8 204 6.6 23.3 0.374

Apr-11 1.99 <135 11.2 151 9.5 22.3 0.409
May-11 2.38 <126 8.7 154 6.1 20.6 0.190
Jun-11 1.48 141 5.9 182 4.8 24.6 0.393
Jul-11 1.34 154 6.1 170 3.0 20.9 0.486
Aug-11 1.35 <128 4.4 154 3.1 194 <0.448
Sep-11 1.23 163 5.2 147 3.6 21.2 <0.066
Oct-11 1.24 143 7.2 220 5.6 22.8 0.187
Nov-11 191 169 6.2 185 6.0 14.9 0.244
Dec-11 2.14 152 8.4 218 6.4 12.8 0.168
Daily

2010-2011 | 1.60 159 8.3 198 6.1 21.9 0.908
Average

i= influent  =effluent

Wastewater Treatment Facilities Section 2 - Page 5 of 6



2.4 HAULED WASTEWATER

Septic tank wastes have been historically accepted at a designated location at the Westside
WWTP. However, hauled septic tank wastes were identified as a significant contributing
source of mercury to the Westside WWTP and acceptance of hauled septic tank waste at this